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Appendix A2. RRM Standard Proctor Test Results Summay

Maximum | Optimum
Dry Moisture
Proctor Date Date Density Content
Set D # Sampled Approved (Ib/ftg) (%) Soils Description
RRM # 505 12/08/16 12/19/16 107.6 18.5 Light brown sandy clay. Drying bed 4, E-1
.
g RRM # 506 12/08/16 12/19/16 110.3 18.0 Light brown sandy clay. Drying bed 4, E-3
” RRM # 507 12/08/16 12/19/16 109.4 18.5 Light brown sandy clay. Drying bed 4, E-2
RRM # 508 12/08/16 12/19/16 113.0 15.7 Light brown sandy clay. Drying bed 4, W-1
(o]
é RRM # 509 12/08/16 12/19/16 114.0 14.6 Light brown sandy clay. Drying bed 4, W-2
7 RRM # 510 12/08/16 12/19/16 115.8 14.8 Light brown sandy clay. Drying bed 4, W-3
RRM #511 03/02/17 03/20/17 108.8 17.0 Drying bed # 5. Light brown sandy clay.
[#)]
E RRM # 512 03/02/17 03/20/17 111.4 17.1 Drying bed # 5. Light brown sandy clay.
” RRM # 513 03/02/17 03/20/17 112.7 17.8 Drying bed # 5. Light brown sandy clay.
RRM # 514 06/27/17 07/25/17 110.6 18.8 Drying bed # 3 west. Brown sandy clay.
=]
E RRM # 515 06/27/17 07/25/17 107.7 18.2 Drying bed # 3 mid. Brown sandy clay.
” RRM #5156 06/27/17 07/25/17 112.2 16.5 Drying bed # 3 east. Brown sandy clay.
RRM # 517 06/27/17 07/25/17 112.5 16.9 Drying bed # 6 south. Brown sandy clay.
=
l'u:: RRM # 518 06/27/17 07/25/17 111.2 16.5 Drying bed # 6 north. Brown sandy clay.
7 RRM # 519 06/27/17 07/25/17 106.4 183 Drying bed # 6 mid. Brown sandy clay.
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Appendix A2. RRM Lift Approval Summaries

October 2016
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10/3/16 UwWY27160927-00 1 610 610 99.6 0.7 489 0 0 N/A
10/5/16 UWY27161004-00 2 858 1,468 98.4 1.0 489 0 0 N/A
10/6/16 UwWY24161004-00 1 2,342 3,810 97.4 1.0 485 0 0 N/A
10/6/16 UWY27161006-00 1 773 4,583 98.8 0.9 489 0 0 N/A
10/11/16 UwWY24161006-00 0 2,108 6,691 99.7 0.9 N/A 0 0 N/A
10/11/16 UW1F24161011-00 1 1,408 8,097 99.7 Q0.9 489 0 0 N/A
10/17/16 UwY24161011-00 1 2,745 10,842 99.1 0.9 489 0 0 N/A
10/18/16 UW1F24161016-00 1 1,657 12,499 99.5 1.0 489 0 0 N/A
10/19/16 UwWY24161018-00 1 3,050 15,549 99.6 1.0 489 0 0 N/A
10/20/16 UW1F24161020-00 1 1,607 17,156 99.6 1.0 489 0 0 N/A
10/24/16 UW1E30161020-00 0 660 17,816 99.1 0.7 N/A 0 0 N/A
10/31/186 UwY24161020-00 1 2,749 20,565 99.2 Q0.9 489 0 0 N/A
10/31/16 UW1F24161027-00 1 1,285 21,850 97.6 0.8 489 0 0 N/A

Average CAES Screen Passing Pixels (%)= 99.0
Total Quantity Approved (yd?®) = 21,850
Total # of Nuclear Density Gauge Tests= 0
Total # of Moisture Tests = 12
Quantity per Moisture Test (yd®) = 1,821
Total Average Thickness (ft)= 0.9
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Appendix A2. RRM Lift Approval Summaries(continued)

CAES compaction screen example from October 2@l There are compaction screens for each lift approved
on record. The number of passing pixels reported refers to the percentage of the lift which has green pixels,
A green pixel verifies that the minimum of six wheel passes with the compactor has been nefsa.

= CAESoffice - [Compaction [Display] [2123629.02, 6794866.82]]
Fle Machines Vew Dipley Repeat Window Help
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Appendix A2. RRM Lift Approval Summaries(continued)

November 2016
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11/2/16 UWI1E30161031-00 1 625 625 98.4 0.6 489 0 0 N/A
11/2/16 Uwy24161101-00 1 2,681 3,306 99.7 0.9 489 0 0 N/A
11/3/16 UW1F24161101-00 0 1,575 4,881 99.3 0.9 N/A 0 0 N/A
11/7/16 Uwy24161103-00 1 2,085 6,966 99.1 0.7 489 0 0 N/A
11/9/16 Uwy24161108-00 1 2,681 9,647 99.5 0.9 489 0 0 N/A
11/10/16 UWI1E30161110-00 0 833 10,480 99.2 0.8 N/A 0 0 N/A
11/18/18 Uwy24161110-00 3 3,132 13,612 N/A 1.0 489 2 0 92.4
11/18/16 UW1F24161115-00 2 1,784 15,396 N/A 1.0 489 1 0 93.8
11/28/16 Uwy24161118-00 3 2,506 17,902 N/A 0.8 489 0 2 97.4

Average CAES Screen Passing Pixels (%)= 99.2
Total Quantity Approved (yd®) = 17,902
Total # of Nuclear Density Gauge Tests = 3
Total # of Moisture Tests = 12
Quantity per Moisture Test {yd®) = 1,492
Total Average Thickness (ft)= 0.8
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Appendix A2. RRM Lift Approval Summaries(continued)

CAES compaction screen example from November 281 There are compaction screens for each lift
approved on record. The number of passing pixels reported refers to the percentage of the lift which has
green pixels. A green pixel verifies that the minimum of six wheel passes with the compactor has been

= CAfSoffice jon [DBT] [2123677.64, 6794527.16, 4974.04]]

UW1E30161110-00
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Appendix A2. RRM Lift Approval Summaries(continued

December 2016
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12/1/16 Uw1i24161123-00 1 1,315 1,315 98.9 0.7 489 0 0 N/A
12/1/16 UWY27161129-00 1 915 2,230 99.1 0.7 489 1 0 93.4
12/5/16 UWZ20161201-00 0 618 2,848 98.5 0.8 N/A 0 0 N/A
12/5/16 UWY24161201-00 1 1,206 4,054 99.2 0.6 489 0 0 N/A
12/5/16 Uw1124161201-00 1 2,195 6,249 99.1 1.0 489 0 0 N/A
12/7/16 UW1E30161115-00 1 1,069 7,318 98.2 0.9 489 0 0 N/A
12/7/16 UWI1F24161121-00 1 1,488 8,806 98.7 0.8 489 0 0 N/A
12/8/16 UWZ20161208-00 1 1,488 10,294 99.6 0.8 489 0 0 N/A
12/8/16 UWY24161206-00 0 2,010 12,304 99.2 1.0 N/A 0 0 N/A
12/12/16 UW1E30161208-00 0 1,069 13,373 °8.8 0.9 N/A 0 0 N/A
12/12/16 UWY27161205-00 1 996 14,369 98.2 0.9 489 0 0 N/A
12/14/18 UW1F24161208-00 0 1,674 16,043 98.0 0.9 N/A 0 0 N/A
12/15/16 UW1E30161213-00 0 950 16,993 98.8 0.8 N/A 0 0 N/A
12/15/16 UWY27161213-00 1 775 17,768 98.8 0.7 450 0 0 N/A
12/19/18 UWY24161215-00 0 2,010 19,778 99.8 1.0 N/A 0 0 N/A
12/19/16 UWZ20161215-00 0 772 20,550 99.7 1.0 N/A 0 0 N/A
12/20/16 UWZ20161220-00 1 716 21,266 98.8 0.9 489 0 0 N/A
12/22/16 UWY24161220-00 0 2,066 23,332 99.0 1.0 N/A 0 0 N/A
12/28/18 UWY27161222-00 1 1,144 24,476 98.0 1.0 489 0 0 N/A
12/29/186 UW1F24161222-00 3 2,084 26,560 N/A 1.0 489, 508 1 0 93.2
12/29/16 UW1E30161228-00 1 1,415 27,975 N/A 1.0 508 1 0 90.8

Average CAES Screen Passing Pixels (%)= 98.9
Total Quantity Approved (yd®) = 27,975
Total # of Nuclear Density Gauge Tests= 3
Total # of Moisture Tests = 15
Quantity per Moisture Test (yd®) = 1,865
Total Average Thickness (ft)= 0.9
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Appendix A2. RRM Lift Approval Summaries(continued

CAES compaction screen example from December 261There are compaction screens for each lift approved
on record. The number of passing pixels reported refers to the percentage of the lift which has green pixels,
A green pixel verifies that the minimum of six wheel passes with the compactor has been nefsa.

= CAESoffice - [Compaction [COM275] [2123251.89, 6795001.93, 4985.78]]
W Fle Machines View Display Repeat Wndow Help

T Bllalie] of mal Wl UWZ20161220-00
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Appendix A2. RRM Lift Approval Summaries(continued

January 2017
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1/5/17 UWY27170103-00 1 885 885 N/A 0.8 489 1 0 979
1/5/17 UWY24161230-00 1 1,809 2,694 N/A 0.9 489 1 0 99.1
1/5/17 UWZ20161230-00 1 772 3,466 N/A 1.0 508 1 0 90.6
1/11/17 UW1F24170104-00 2 1,674 5,140 96.7 0.9 508 0 0 N/A
1/18/17 UW1F24170112-00 3 1,839 6,979 97.1 0.8 489, 508 0 0 N/A
Average CAES Screen Passing Pixels {%)= 96.9
Total Quantity Approved (yd®) = 6,972
Total # of Nuclear Density Gauge Tests = 3
Total # of Moisture Tests = &
Quantity per Moisture Test (yd®) = 872
Total Average Thickness (ft)= 0.9
February 2017
:;S .E g = "E" % g § o é
2 ] 8 g g - @ * SN -
8 £ EE 22| 23 [|EBe| £ 2 |eglgg|ceE
5 27| £ B |3 @ g Sels5|3
£ | & 28 | g = [Z=2[25|€
3|3 3 3 3 S8 g
2/1717 UW1R02170131-00 1 1272 1272 98.3 0.8 508 0 0 N/A
2/6/17 UW1R02170202-00 1 1272 2,544 96.5 0.8 505 0 0 N/A
2/7/17 UW1F24170207-00 0 149 2,693 98.5 0.8 N/A 0 0 N/A
2/8/17 UW1R02170207-00 1 1,395 4,088 98.7 09 505 0 0 N/A
2/13/17 UW1R02170209-00 1 1,395 5,483 96.7 09 505 0 0 N/A
2/14/17 UW1F24170207-01 0 93 5,576 96.2 0.5 505 0 0 N/A
2/14/17 UW1F24170119-00 3 1,380 6,956 98.1 0.6 505 0 0 N/A
2/15/17 UW1R02170214-00 1 1,258 8,214 98.4 0.8 508 0 0 N/A
2/23/17 UW1R02170216-00 2 1,258 9,472 97.5 0.8 505 0 0 N/A
2/28/17 UWIR02170224-00 1 1,199 10,671 94.7 0.9 505 0 0 N/A
2/28/17 UW1R02170228-00 1 1,332 12,003 98.3 1.0 505 0 0 N/A
Average CAES Screen Passing Pixels (%)= 97.4
Total Quantity Approved (yd®) = 12,003
Total # of Nuclear Density Gauge Tests = 0
Total # of Moisture Tests = 12
Quantity per Moisture Test (yd®) = 1,000
Total Average Thickness (ft)= 0.8
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Appendix A2. RRM Lift Approval Summaries(continued

CAES compaction screen example from January 21 There are compaction screens for each lift approved
on record. The number of passing pixels reported refers to the percentage of the lift which has green pixels,
A green pixel verifies that the minimum of six wheel passes with the compactor has been nefsa.
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Appendix A2. RRM Lift Approval Summaries(continued

February 2017
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2/1/17 UW1R02170131-00 1 1,272 1,272 98.3 0.8 508 0 0 N/A
2/6/17 UW1R02170202-00 1 1,272 2,544 96.5 0.8 505 0 0 N/A
2/7/17 UW1F24170207-00 0 149 2,693 98.5 0.8 N/A 0 0 N/A
2/8/17 UW1R02170207-00 1 1,395 4,088 98.7 0.9 505 0 0 N/A
2/13/17 UW1R02170209-00 1 1,395 5,483 96.7 0.9 505 0 0 N/A
2/14/17 UW1F24170207-01 0 93 5,576 96.2 0.5 505 0 0 N/A
2/14/17 UW1F24170119-00 3 1,380 6,956 98.1 0.6 505 0 0 N/A
2/15/17 UW1R02170214-00 1 1,258 8,214 98.4 0.8 508 0 0 N/A
2/23/17 UW1R02170216-00 2 1,258 9,472 97.5 0.8 505 0 0 N/A
2/28/17 UW1R02170224-00 1 1,199 10,671 94.7 0.9 505 0 0 N/A
2/28/17 UW1R02170228-00 1 1,332 12,003 98.3 1.0 505 0 0 N/A
Average CAES Screen Passing Pixels (%)= 97.4
Total Quantity Approved (yd?) = 12,003
Total # of Nuclear Density Gauge Tests= 0
Total # of Moisture Tests = 12
Quantity per Moisture Test (yd®) = 1,000
Total Average Thickness (ft)= 0.8
U.S.Department of Energy Moab UMTRA ProjeciCrescent Junction Disposal Cell Interim Completion Report Adder@@um
Revision0 January 2018 DOE-EM/GJRAC2046G

Page A210



Appendix A2. RRM Lift Approval Summaries(continued

CAES compaction screen example from February 201 There are compaction screens for each lift approved
on record. The number of passing pixels reported refers to the percentage of the lift which has green pixels,
A green pixel verifies that the minimum of six wheel passes with the compactor has been netem.
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